
Chapter 5. Parts List 

CL-S521 5-3 

 

 

 

 

 

 

 

 

CL-S521 
 

Recommended Spare Parts List 
 

Revision Up List 

Sheet No. Rev. No. Date 

1/1 0 Jun. 11, 2010 

 



Chapter 5. Parts List 

CL-S521 5-4 

PARTS LIST for CL-S521    TITLE: Recommended Spare Parts List     Sheet No. 1/1 

             Rev. No. 0 

Maint. Class Item 
No. 

Location Part No. Part Name 
Q'ty/
Unit Worm Casual

Remarks @ 

1 2-5 JM66707-0 SA, Main PCB 1     

2 2-14 JM66850-0 Unit, Power Supply (100V) 1   For CSA  

3 2-14 JM66855-0 Unit, Power Supply (200V) 1   For CSE  

4 3-5 JM22701-0 SA, Platen 1     

5 3-10 JM66715-1 SA, Head Up Sensor PCB 1     

6 4-5 JM14705-0 SA, Head 1     

7 5-1 JM25704-0 SA, Motor 1     

8 5-14 JM66730-1 SA, Reflective Sensor PCB 1     

9 6-9 JM66725-0 SA, Transparent Sensor PCB 1     

10         

11         

12         

13         

14         

15         

16         

17         

18         

19         

20         



Chapter 5. Parts List 

CL-S521 5-5 

 

 

 

 

 

 

 

 

CL-S521 

 

Drawing No. 1 

 

Parts List & Location for General Assembly 

Revision Up List 

Sheet No.
 

Rev. No. Date 

1/1 0 Jun. 11, 2010 

 



Chapter 5. Parts List 

CL-S521 5-6 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

DRAWING NO. 1  General Assembly (Rev. 0) 



Chapter 5. Parts List 

CL-S521 5-7 

PARTS LIST for CL-S521     TITLE: General Assembly     Sheet No. 1/1 

       Drawing No. 1     Rev. No. 0 

Location Part Name Part No. 
Q'ty/ 
Unit 

Remarks @ 

1-1 SA, Top Cover Base  JM56723-0 1 White  

-1 SA, Top Cover Base  JM56740-0 1 Black  

-2 Screw, PH, M3.0x6   E00130-060F 1   

-3 Cover, Motor   JM56210-0  1 White  

-3 Cover, Motor   JM56247-0 1 Black  

-4 Screw, PHT (PT), M3.0X8  E10130-080F 1   

-5 Cover, Connector   JM56205-0  1   

-6 Cover, Front   JM56206-0  1 White  

-6 Cover, Front   JM56245-0  1 Black  

-7 Screw, PHT (PT), M3.0X14  E10130-140F 4   

-8 Case U   JM56202-2 1 White  

-8 Case U   JM56240-0 1 Black  

-9 Label, FCC ICES VCCI-A  TZ99901-0 1 For CSA  

-10 Label, CL-S521  JM99957-0 1   

       

       

       

       

       

       



Chapter 5. Parts List 

CL-S521 5-8 

Revision Up List 

Sheet No. Rev. No. Date 

1/2 0 Jun. 11, 2010 

2/2 0 Jun. 11, 2010 

 

 

 

 

 

 

 

 

 

CL-S521 

 

Drawing No. 2 

 

Parts List & Location for Base Unit 



Chapter 5. Parts List 

CL-S521 5-9 

 
 

 
 
 
 

DRAWING NO. 2  Base Unit (Rev. 0) 



Chapter 5. Parts List 

CL-S521 5-10 

PARTS LIST for CL-S521     TITLE: Base Unit      Sheet No. 1/2 

       Drawing No. 2     Rev. No. 0 

Location Part Name Part No. 
Q'ty/ 
Unit 

Remarks @ 

2-1 Screw, PHT (PT), M3.0X14  E10130-140F 4   

-2 Unit, Mechanism  JM49813-0 1 Ref. Drawing No. 3  

-3 -       - -   

-4 Screw, PHT (ST#3), M3.0X5  E11130-050F 4   

-5 SA, Main PCB  JM66707-0 1   

-6 Screw, PHT (PT), M3.0X8  E10130-080F 7   

-7 Plate, Main PCB  JM44103-0 1   

-8 Plate, Parallel IF Cover  JN54109-0 1   

-9 Cable, Ope-Pane  JM67900-1 1   

-10 Unit, Control Panel  JM56805-0 1 White  Ref. Drawing No. 7  

-10 Unit, Control Panel  JM56808-0 1 Black  Ref. Drawing No. 7  

-11 Leg, Case L F  JM59902-0 2   

-12 Case L  JM56201-0 1 White  

-12 Case L  JM56239-0 1 Black  

-13 Leg, Case L R  JM59901-0 2   

-14 Unit, Power Supply (100V)  JM66850-0 1 For CSA   

-14 Unit, Power Supply (200V)  JM66855-0 1 For CSE   

-15 Sheet, Earth L  JM44115-0 1   

-16 Sheet, Earth R  JM44114-0 1   

-17 Sheet, Main PCB  JM44116-0 1   



Chapter 5. Parts List 

CL-S521 5-11 

PARTS LIST for CL-S521     TITLE: Base Unit      Sheet No. 2/2 

       Drawing No. 2     Rev. No. 0 

Location Part Name Part No. 
Q'ty/ 
Unit 

Remarks @ 

2-18 Plate, Earth  JM54101-0 1   

-19 SA, Core  JM59701-0 1   

-20 SA, Power Cable  JM67745-1 1   

-21 Screw, BHT (ST), M3.0X5  E14030-050WF 2   

-22 Washer, EXT.T, 3  E50730-000WF 3   

-23 Lock Screw (Inch)  C6390-049# 2 HFS-4S-B1W   

-24 Nut, M4  E40140-000F 2   

-25 Wire Tie  C6701-202# 1 8432 L=100   

-26 Screw, BH, M4.0X4  E00540-040WF 2   

-27 Washer, EXT.T, 4  E50740-000WF 2   

-28 Screw, BH(N), M3.0X6  E00530-060WF 1   

-29 Cushion, Ope-pane Cable  JM59903-0 1   

-30 Cushion, Ope-pane Cover  JM59904-0 1   

       

       

       

       

       

       

       



Chapter 5. Parts List 

CL-S521 5-12 

 

 

 

 

 

 

 

 

CL-S521 

 

Drawing No. 3 

 

Parts List & Location for Unit, Mechanism 

Revision Up List 

Sheet No. Rev. No. Date 

1/1 0 Jun. 11, 2010

 



Chapter 5. Parts List 

CL-S521 5-13 

 

 
 
 
 
 

DRAWING NO. 3  Unit, Mechanism (Rev. 0) 



Chapter 5. Parts List 

CL-S521 5-14 

PARTS LIST for CL-S521     TITLE: Unit, Mechanism     Sheet No. 1/1 

       Drawing No. 3     Rev. No. 0 

Location Part Name Part No. 
Q'ty/ 
Unit 

Remarks @ 

3-1 Unit, Head-DT  JM19804-0 1 Ref. Drawing No. 4  

-2 Shaft, Head Holder  JM42007-0 1   

-3 Screw, PH, M3.0X6  E00130-060F 1   

-4 Spring, Head Up  JM13601-0 1   

-5 SA, Platen  JM22701-0 1   

-6 E-Ring, 4.0  E60340-000F 1   

-7 Screw, PH (SW+PW), M4.0X16  E00940-160F 1   

-8 Unit, PF  JM49814-0 1 Ref. Drawing No. 5  

-9 SA, Head Up Sensor Cable  JM67715-1 1   

-10 SA, Head Up Sensor PCB  JM66715-1 1   

-11 Screw, PH, M2.0X4  E00120-040F 4   

-12 Unit, Sensor U  JM29701-0 1 Ref. Drawing No. 6  

- -       - -   

-14 Label 2, Caution Head  AH90935-0 1   

-15 Label 7, Caution Head  AR99902-0 1 For CSA   

-15 Label 6, Caution Head  AR99901-0 1 For CSE   

-16 -       -    

-17 Sheet, Head Holder  JM19204-0 1   

       

       

 



Chapter 5. Parts List 

CL-S521 5-15 

Revision Up List 

Sheet No. Rev. No. Date 

1/1 0 Jun. 11, 2010 

 

 

 

 

 

 

 

 

 

CL-S521 

 

Drawing No. 4 

 

Parts List & Location for Unit, Head-DT 



Chapter 5. Parts List 

CL-S521 5-16 

 
 
 
 
 
 

DRAWING NO. 4  Unit, Head-DT (Rev. 0) 



Chapter 5. Parts List 

CL-S521 5-17 

PARTS LIST for CL-S521     TITLE: Unit, Head-DT     Sheet No. 1/1 

       Drawing No. 4     Rev. No. 0 

Location Part Name Part No. 
Q'ty/ 
Unit 

Remarks @ 

4-1 Bushing, Head  JM11201-0 2   

-2 Bracket, Head  JM14101-0 1   

-3 Screw, PH, M3.0X6  E00130-060F 7   

-4 SA, Head Cable  JM67711-1 1   

-5 SA, Head  JM14705-0 1   

-6 Spring, Head L  JM13603-0 1   

-7 SA, Head Holder  JM14715-0 1   

-8 Screw, PHT(ST#3), M3.0X5  E11130-050F 1   

-9 Holder, Guide Sensor U  JM14208-0 1   

-10 Lever, Head Balance  JM14203-0 1   

-11 Spring, Head R  JM13602-0 1   

-12 SA, Head Adjust  JM14720-0 1   

-13 Cam, Head Balance  JM19203-0 1   

-14 Pivot, Head Balance Cam  JM12201-0 1   

-15 Guide, Head Cable  JM14210-0 1   

-16 Plate, Head Earth  JM14105-0 1   

-17 Screw, PH, M3.0X3  E00130-030F 2   

-18 Screw, PH, M3.0X8  E00130-080F 1   

-19 Guide, Head Connector  JM19902-0 1   

       



Chapter 5. Parts List 

CL-S521 5-18 

 

 

 

 

 

 

 

 

CL-S521 

 

Drawing No. 5 

 

Parts List & Location for Unit, PF 

Revision Up List 

Sheet No. Rev. No. Date 

1/2 0 Jun. 11, 2010 

2/2 0 Jun. 11, 2010 

 



Chapter 5. Parts List 

CL-S521 5-19 

 
 
 
 
 
 

DRAWING NO. 5  Unit, PF (Rev. 0) 



Chapter 5. Parts List 

CL-S521 5-20 

PARTS LIST for CL-S521     TITLE: Unit, PF      Sheet No. 1/2 

      Drawing No. 5     Rev. No. 0 

Location Part Name Part No. 
Q'ty/ 
Unit 

Remarks @ 

5-1 SA, Motor  JM25704-0 1   

-2 Screw, PH, M3.0X3  E00130-030F 2   

-3 Screw, PH, M3.0X6  E00130-060F 2   

-4 SA, Main Plate L  JM44711-0 1   

-5 Gear, PF2  JM20202-0 1   

-6 Gear, PF Idle  JM20203-0 1   

-7 Gear, PF1  JM20201-0 1   

-8 SA, Plate Peeler  JM44709-0 1   

-9 Frame, Main  JM44101-0 1   

-10 Wire Tie  C6701-202# 2 8432 L=100   

-11 SA, Sensor Holder L  JM24701-0 1   

-12 Spring, Friction PG  JM23604-0 1   

-13 Screw, No.0 PHT (BT#1), M2.0X3 E11920-030F 1   

-14 SA, Reflective Sensor PCB  JM66730-1 1   

-15 SA, Reflective Sensor Cable  JM67720-1 1   

-16 Guide, Paper Set  JM44202-2 1   

-17 Shaft, Sensor Guide  JM42008-0 1   

-18 Spring, Head Lock  JM43601-0 1   

-19 E-Ring,2.5  E60325-000F 1   

-20 Lever, Head Lock  JM44203-0 1   



Chapter 5. Parts List 

CL-S521 5-21 

PARTS LIST for CL-S521     TITLE: Unit, PF      Sheet No. 2/2 

      Drawing No. 5     Rev. No. 0 

Location Part Name Part No. 
Q'ty/ 
Unit 

Remarks @ 

5-21 SA, Main Plate R   JM44702-0  1   

-22 Screw, NO.0, PH (#1), M2.6X6 E01626-060F 1   

-23 Holder, Guide Sensor L   JM44207-0  1   

-24 Label 5, Caution Head   AK99925-0  1   

-25 Washer, EXT.T, 3  E50730-000WF 5   

-26 Screw, BH(N), M3.0X6  E00530-060WF 5   

-27 Plate, Friction PG  JM24117-0 1   

-28 Spring, Friction SEN L  JM23603-0 1   

-29 Plate, Friction SEN L  JM24116-0 1   

       

       

       

       

       

       

       

       

       

       

       
 



Chapter 5. Parts List 

CL-S521 5-22 

 

 

 

 

 

 

 

 

CL-S521 

 

Drawing No. 6 

 

Parts List & Location for Unit, Sensor U 

Revision Up List 

Sheet No. Rev. No. Date 

1/1 0 Jun. 11, 2010 

 



Chapter 5. Parts List 

CL-S521 5-23 

 
 
 
 
 
 

DRAWING NO. 6  Unit, Sensor U (Rev. 0) 



Chapter 5. Parts List 

CL-S521 5-24 

PARTS LIST for CL-S521     TITLE: Unit, Sensor U     Sheet No. 1/1 

       Drawing No. 6     Rev. No. 0 

Location Part Name Part No. 
Q'ty/ 
Unit 

Remarks @ 

6-1 Cover, Head Wire  JM44201-2 1   

-2 Spring, Sensor Frame  JM23602-0 1   

-3 Screw, PH, M2.6X3  E00126-030F 2   

-4 Cap, Sensor Frame L  JM24210-0 1   

-5 Washer, Plain, 2  E50120-003F 1   

-6 Screw, PHT(PT), M2.0X8  E10120-080F 1   

-7 Holder, Sensor U  JM24205-3 1   

-8 Spring, Friction SEN U  JM23605-0 1   

-9 SA, Transparent Sensor PCB  JM66725-0 1   

-10 Screw, No.0 PHT (BT#1), M2.0X3 E11920-030F 1   

-11 SA, Transparent Sensor Cable  JM67705-1 1   

-12 Cap, Sensor Cable U  JM24212-0 1   

-13 Frame, Sensor Holder U  JM24150-0 1   

-14 Screw, PH, M3.0X6  E00130-060F 1   

-15 Cap, Sensor Frame R  JM24211-0 1   

-16 Tape, Sensor Cable U  JM24105-2 1   

-17 Plate, Friction SEN U  JM24118-0 1   

       

       

       
 



Chapter 5. Parts List 

CL-S521 5-25 

 

 

 

 

 

 

 

 

CL-S521 

 

Drawing No. 7 

 

Parts List & Location for Unit, Control Panel 

Revision Up List 

Sheet No. Rev. No. Date 

1/1 0 Jun. 11, 2010 

 



Chapter 5. Parts List 

CL-S521 5-26 

 
 
 
 
 
 

DRAWING NO. 7  Unit, Control Panel (Rev. 0) 



Chapter 5. Parts List 

CL-S521 5-27 

PARTS LIST for CL-S521     TITLE: Unit, Control Panel    Sheet No. 1/1 

       Drawing No. 7     Rev. No. 0 

Location Part Name Part No. 
Q'ty/ 
Unit 

Remarks @ 

7-1 Cover, Ope-Pane   JM56204-0 1 White  

-1 Cover, Ope-Pane   JM56242-0 1 Black  

-2 Switch, Key  JM56253-0 1   

-3 LED, Window   JM56208-0 1   

-4 SA, Ope-Pane PCB  JM66720-1 1   

-5 Screw, PH, M3.0X6  E00130-060F 3   

       

       

       

       

       

       

       

       

       

       

       

       

       

       
 



Chapter 5. Parts List 

CL-S521 5-28 

 

 

 

 

 

 

 

 

CL-S521 

 

Drawing No. 8 

 

Parts List & Location for Accessories 

Revision Up List 

Sheet No. Rev. No. Date 

1/1 0 Jun. 11, 2010 

 



Chapter 5. Parts List 

CL-S521 5-29 

 
 
 
 
 
 

DRAWING NO. 8  Accessories (Rev. 0) 



Chapter 5. Parts List 

CL-S521 5-30 

PARTS LIST for CL-S521     TITLE: Accessories     Sheet No. 1/1 

       Drawing No. 8     Rev. No. 0 

Location Part Name Part No. 
Q'ty/ 
Unit 

Remarks @ 

8-1 Cord Set (UL/CSA)   C6009-000# 1 For CSA   

-1 Cord Set (OE Straight)   C6009-200# 1 For CSE   

-1 Cord SET (UK)  C6009-300# 1 For CSE   

-2 Shaft, Paper   JM79202-0 1   

-3 Flange, Paper Wide   JM79201-0 1   

- Cleaner, Head  JM79904-0 1   

- Manual, User's (CD-R)   JN74924-2 1   

- Guide, Quick-Start   JM74981-0 1   

- Label, Paper (ACCESSORY)  JN79902-0 1   

       

       

       

       

       

       

       

       

       

       


